3rd ANGLE PROJECTION

'a' REMOVE ALL BURRS AND SHARP EDGES

IF IN DOUBT ASK! DO NOT SCALE

al DESCRIPTION PART No MATERIAL DWG No
TOP, INTERMEDIATE & BOTTOM PANELS VARY
2 |ACCORDING TO DOOR NUMBER FOMMED NIMINIUM. |y 662
3 |AVAILABLE PLAIN OR COMPLETE WITH HARDWARE
4_[HORIZONTAL TRACK 254(10") RADIUS=0/S 3010241060318 |MILD STEE]
— 5 |HORIZONTAL TRACK 254(10") RADIUS=N/S 3010241060418 [MILD ST W 220
6 [VERTICAL TRACK 3010241060110 [MILD ST
7 M6 NYLOC NUT 302—060160023
O = 8 [SIDE_SEAL 30135150A7470 W 268
o Z 9 |COTTER PIN 3 x 19 30110~1009-07
= 10_|CABLE_ANCHOR 3015803—00000
° 11_[CLEVIS PIN 30110-1004—01
> 2 |BOTTOM PANEL CAPPING 3010334000400 W 659
& 3 |BOTTOM SEAL DUAL DUROMETER 3013510-000UK W 274
8 4_[NAME PLATE 3010000000010
) 5 [19" PULL STRAP & 'E' COATED BUCKLE 30123-0000015 [NYLON WEBBING
T 6 [RIVET, 6.4 x 13mm 301850-000000
7_|CRAB HANDLE 3011715-00000 [MILD STEEL 'E’ COATED
8 |LOCK_ASSEMBLY 30175-10—0000 [MILD STEEL 'E’ COATED
9 [CABLE—3175mm(125") 301—1230—0000 |STAINLESS STEEL
20 [RIVET, HEMLOCK 1/4 x 14.5mm 30110-1002-14
21 [LATCH PLATE 301213700055 |STAINLESS W84
22 [WEAR PLATE—BOTTOM ROLLER 3015600—00030 |STAINLESS
23 [BOTTOM ROLLER BRACKET 3015600—00020 |STAINLESS W 263
24 [BOTTOM ROLLER CLAMP—PLATE 3015600—00040 |STAINLESS
[25 [M6 PLAIN NUT 3012220240000 [STAINLESS
26 |TRACK ROLLER 301299610000 |STEE] SW 27
= 27 [1/8 x 10mm POP RIVET 30110-1002-05
5 28 [SEAL-INTER SECTION 3011720—000UK W Bl
r 29 |ROLLER CLAMP 3011208—1-200
T 30 |ANTI LOZENGE BASE OFF SIDE 307920001W290 |STAINLESS STEEL W 290
w 31 [ANTI LOZENGE BASE NEAR SIDE 301920002W290 |STAINLESS STEEL W 290
z 32 |SPACER WASHER—ROLLER SHAFT 30106—000000
2 331TOP CAPPING SEA 301033400060 W 661
e 34 [TOP PANEL CLOSURE BRACKET NEAR SIDE 301—000013376 i W 300
% 35 [TOP PANEL CLOSURE BRACKET OFF SIDE 301-000013375
36 |MOUNTING BRACKET—TOP_CLOSURE ARM 3011920—2000 W 301
N 37 [TRACK STOP BUMPER 30183—0000000
BBOLT M6 30110-1010-05
39 |KEPS LOCK NUT M6 30110-1022-03
113 40 |ENCLOSED BALANCER ASSEMBLY
41 [HANDLE_INSIDE_RELEASE 3012188—00000
42 [BOLT FOR ITEM 41—16mm x 152mm(5/8" x 67) |30110—1010—40
43 [SELF TAPPING SCREWS FOR ITEM 13-No. 8 x 3/47| 30110-1016000
%4 M8 NYLOC NUT 301920000SSMB [STAINLESS STEEL
45 [SHAKEPROOF WASHER M6 3012228100000
46 |8 x 44 SPLIT COTIER PIN 30110-1009—13
47 [YOKE' CENTRE BRACKET 3012319—00000 |MILD_STEEL
48 [CENTRE BRACKET 3012321—00000 [MILD STEEL
49 [BOLT 378" x 3/4 30110-1010—21
50 |3/8" WHIZ NUT 30110-1063-02
51 [OFF SIDE SIDE MOUNTING BRACKET 301152000000 [MI
52 INEAR SIDE SIDE MOUNTING BRACKET 301153=000000 |MILI
53 5" PLAN CORNER PLATE NEAR SIDE 3011036—00000 |MIL W 32
54 5" PLAN CORNER PLATE OFF SIDE 3011037-00000 |MILD STEE
755 IMOUNTING ANGLE 3010206050110 W 144
56 [RIVET, HEMLOCK 1/4” x Zimm 30110-1002-13
57 M8 x 75 SLOTIED PAN HEAD SCREW 3010231250198 |STAINLESS SIEEL
58 [M8 FLAT WASHER 3011188000000 |STAINLESS STEEL
59 |ROLLER SLEEVE 3010305002057 W 602
60 [COLDSAVER NAWE PLATE 3010000000017
M8 x 30mm HEX BOLT BZP 30110-1010-13
M8 WIZ NUT 30110-1063-03
NOTES
1. LEFT HAND & RIGHT HAND ARE DETERMINED BY
STANDING OUTSIDE THE VEHICLE LOOKING AT
THE SHUTTER.
DOOR APERTURE, PANELS
SECTION THROUGH SHUTTER & o LAToH PLATE ¢ OF 75-10 LOCK
REAR FRAME PILLAR 8.0
\ L~ @
I
RIGHT HAND I ) ’|| 1 LEFT HAND
108 ||
216 CUT our
10
LATCHPLATE POSITION FOR
ITEM 18
NOTES
1. LEFT HAND & RIGHT HAND ARE DETERMINED BY
STANDING OUTSIDE THE VEHICLE LOOKING AT
p THE SHUTTER. [~3_JDRAWING REVISED @l@
AN Y | 2 |PART NUMBERS AMENDED 8/2/2006 JKEVIN HOPKINY
H L 1 |ISSUED FOR PRODUCTION 23/1/2006 I
FT ON ENLARGED VIEW OF FINGER GUARD REV | DESCRIPTION DATE | APPROVED
LE K REVISION HISTORY
g U —_— e T T CODSAVER
/ CIIIIEG s oz J - [lé EXPLODED VIEW
( —_— £ Mobile
[ [——— o KEVNHOPKINS ] v e
BODYBULDER SCALE NTS T ows N _wm Eel W 665 o |°




